

Rope Test Certificate

Customer Name

Crane Customer
 Crane Boulevard
 Crane Town
 London
 NW1 1CR

Supplier Name

The Rope Manufacturing Company
 The Strand
 London
 N1 3QQ

Brand Name	Standard
Nominal Diameter	16
Construction	6x36WS
Core	IWRC
Tensile	1770
Finish	B (Gal)
Lay Type and Direction	sZ
Minimum Breaking Load	16.4 tonnes
Minimum Breaking Force	163 kN
Length	152 Metres
Terminations	Fused & Tapered Ends
Standard(s) to which rope conforms	BS EN 12385:4 , ISO 42408

Declaration
<i>I certify that the above details are correct.</i>
Name: Joe Bloggs
Date: 27th August 2019